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FCC Rules and Regulations Part 15 Subpart C:2014
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The device described above is tested by EST Technology Co., Ltd..
The measurement results were contained in this test report and EST
Test Result:

Technology Co., Ltd. was assumed full responsibility for the

Co., Ltd.

Date: February 05, 2015

Prepared by:

A

Ada / Assistant

Tested by: Approved by:

Tony.Tang/ Engineer IcemanHu / Manager

Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted

to be duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name Car Multimedia Player

Model Number 1 VX3022

FCCID : VIP-VX3022

Operation frequency : 2402MHz~2480MHz

Number of channel 79

Antenna . Integrated PCB antenna, 0 dBi gain
Modulation . FHSS (GFSK, n/4-DQPSK, 8-DPSK)
Sample Type . Prototype production

EST Technology Co., Ltd Report No. ESTE-R1502001 Page 5 of 107
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
: FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.10: 2013 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 N/A
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co., Ltd

Report No. ESTE-R1502001
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: November 13, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 46405-9405

Test Side Number: 9405A-1

Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China
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2.3. Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 362
(30MHz-1GHz) '
Uncertainty for Radiation Emission test 486
(1GHz to 18GHz) '
Uncertainty for radio frequency 7x10-8
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

2.4. Assistant equipment used for test

2.4.1. N/A

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 meter high above
ground.EUT was be set into BT test mode by software before test.

DC Mains

EUT

(EUT: Car Multimedia Player)

EST Technology Co., Ltd
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2.6. Test mode

The test software was used to control EUT work in Continuous TX mode, and select
test channel, wireless mode

Mode Channel Frequency

Low 2402MHz

GFSK Middle 2441MHz

High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz

High 2480MHz

2.7. Channel List for Bluetooth
Channel Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHZ2) No. (MHZ2) No. (MHZ2) No. (MHZ2)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
77 2478 78 2479 79 2480 - -

EST Technology Co., Ltd
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2.8. Test Equipment

2.8.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ~ [ESHS30 832354 June,28,14 |1 Year
Artificial Mains Networ |Rohde & Schwarz ~ |ENV216 101260 June,28,14 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-Z2 101100 June,28,14 |1 Year
2.8.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz [ESVS10 100004 June,28,14 |1 Year
Spectrum Analyzer Agilent E4411B I7\/IY5014069 June,28.14 |1 Year
Bilog Antenna Teseq CBL 6111D (27090 June,28,14 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,14 |1 Year
2.8.3. For radiated emission test(above 1GHz)
Equipment Manufacturer Model No. Serial No. Last Cal.  [Next Cal.
Horn Antenna SCHWARZBECK |BBHA 9120 D|BBHA9120D1

002 June,28,14 |1 Year
Signal Amplifier SCHWARZBECK (BBV9718 9718-212 June,28,14 |1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |June,28,14 |1 Year

EST Technology Co., Ltd

Report No. ESTE-R1502001
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3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the
2400-2483.5 MHz band: 0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Car Multimedia Player
M/N: VX3022
Test date: 2015-02-01  |Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode | \ihiz) (dBm) (dB)
dBm w
2402 0.681 30.00 1 29.319
GFSK 2441 1.889 30.00 1 28.111
2480 1.957 30.00 1 28.043
2402 0.607 21.00 0.125 20.393
8-DPSK 2441 1.771 21.00 0.125 19.229
2480 1.227 21.00 0.125 19.773
Conclusion: PASS

EST Technology Co., Ltd

Report No. ESTE-R1502001
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3.4. Test Data

GFSK 2402 MHz

- Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 3 MHz

#VBW 3 MHz Sweep 5 ms (401 pts)

Freg/Channel
Mkrl 2.402113 GHz

0.681 dBm Center Freq

2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

GFSK 2441 MHz

= Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10
dB/

Center 2.441 GHz
#Res BW 3 MHz

Sweep 5 ms (401 pts)

#VBW 3 MHz

Freg/Channel
Mkrl 2.440719 GHz

1.889 dBm Center Freq

2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

EST Technology Co., Ltd

Report No. ESTE-R1502001
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GFSK 2480 MHz

- Agilent Freg/Channel
Mkrl 2.479738 GHz

E:LI;LO dBm Atten 20 dB 1.957 dBm Center Freq
2.48000000 GHz
Log
10
dB/ Start Freq
N 2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz

Center 2.48 GHz

#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No. ESTE-R1502001
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8-DPSK 2402 MHz

% Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.402 GHz

#Res BW 3 MHz #VBW 3 MHz

Freg/Channel
Mkrl 2.401888 GHz

0.607 dBm Center Freq

2.40200000 GHz

Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
Sweep 5 ms (401 pts)

8-DPSK 2441 MHz

- Agilent
Ref 10 dBm Atten 20 dB
Peak

Log

10

dB/

Center 2.441 GHz
#Res BW 3 MHz

#VBW 3 MHz

Freqg/Channel
Mkrl 2.440869 GHz

1.771 dBm Center Freq

2.44100000 GHz

Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
Sweep 5 ms (401 pts)

EST Technology Co., Ltd

Report No. ESTE-R1502001
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8-DPSK 2480 MHz

- Agilent Freg/Channel
Mkrl 2.479813 GHz

ESLI;LO dBm Atten 20 dB 1.227 dBm Center Freq

2.48000000 GHz

Log -
10

dB/ Start Freq

N 2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 7.5 MHz
#Res BW 3 MHz #VBW 3 MHz Sweep 5 ms (401 pts)

Center 2.48 GHz

EST Technology Co., Ltd Report No. ESTE-R1502001 Page 15 of 107
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 20dB.

4.3. Test Result

EUT: Car Multimedia Player
M/N: VX3022

Test date: 2015-02-01 Test site: RF site Tested by: Tony Tang
Freq 20dB Bandwidth . )

Mode Limit (kHz) | Conclusion

(MHz) (MHz) (kHz)

2402 0.921 / PASS
GFSK 2441 0.861 / PASS
2480 0.866 / PASS
2402 1.205 / PASS
8-DPSK 2441 1.206 / PASS
2480 1.209 / PASS

EST Technology Co.,Ltd

Report No. ESTE-R1502001
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4.4. Test Data

GFSK 2402MHz
b Freq/Channe
Ch Freq 2.402 GHz Trig Free Center Freq
©cclpied Bandwidin I > 40200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB -
#Peak Stop Freq
2.40350000 GHz
CF Step
W2 300.000000 kiHz
Auto Mar
Freq Offset
Center 2.402 GHz 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
Occupied Bandwidth OccBW % Pwr  99.00 % (NRCHEERACTAS
841.4858 kHz X 0
Transmit Freq Error 14.563 kHz
x dB Bandwidth 921.144 kHz
GFSK 2441MHz
b Freq/Channe
Ch Freq 2.441 GHz Trig Free Center Freq
@coupiediBandwidth I B - 2:00000 GH?
Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB o
#Peak Stop Freq
Log 2.44250000 GHz
10 a -
ds/ W CF Step
&= 300.000000 kHz
Auto Mar
Freq Offset
Center 2.441 GHz Span 3 MHz 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —_—
Occupied Bandwidth OccBW % Pwr  99.00 % (NRCHEERACTAS
835.7919 kHz xdB - -20.00 0B e
Transmit Freq Error -3.213 kHz
x dB Bandwidth 860.906 kHz

EST Technology Co.,Ltd Report No. ESTE-R1502001
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GFSK 2480MHz

Freg/Channel

ChFreq  2.48 GHz Trig Free Center Freq

Occupied Bandwidih I B > 45000000 GHz

Start Freq
2.47850000 GHz

- Agilent

Ref 10 dBm Atten 20 dB

#Peak Stop Freq
2.48150000 GHz

CF Step
&> 300.000000 kHz

Auto Mar

Freq Offset

Center 2.48 GHz SRRV (3P4 0.00000000 Hz

#Res BW 30 kHz #VBW 100 kHz
Signal Track

Occupied Bandwidth Occ BW % Pwr 99,00 % |i#8 off
xdB  -20.00dB

833.2930 kHz

Transmit Freq Error -3.139 kHz
x dB Bandwidth 865.538 kHz

EST Technology Co.,Ltd Report No. ESTE-R1502001
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8-DPSK 2402MHz

_ Agilent Freg/Channel
Ch Freq 2.402 GHz Trig Free Center Freq
Occupied Bandwidth 1 2.40200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB _—
fPeak Stop Freq
Log 2.40350000 GHz
10
dB/ CF Step
300.000000 kHz
Auto Man
Freq Offset
Center 2.402 GHz Skl a4 0.00000000 Hz
=
Occupied Bandwidth OccBW % Pur 9900 % (NRCHEEIACAS
1.1456 MHz xdB -20.00 dB —
Transmit Freq Error 24.983 kHz
x dB Bandwidth 1.205 MHz
8-DPSK 2441MHz
_ Agilent Freg/Channel

Ch Freq 2.441 GHz Trig Free Center Freq
Occupied Bandwidth I B 24100000 GHz

Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB —
#Peak
Log
10
dB/

Stop Freq
2.44250000 GHz

CF Step
W4 300.000000 kHz
Auto Man
Freq Offset
Center 2.441 GHz Span 3 MHz 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —_—
Occupied Bandwidth OccBW % Pur  99.00 % (NRCHEEIACAS
1 1410 MHz xdB -20.00 dB —
Transmit Freq Error 13.274 kHz
x dB Bandwidth 1.206 MHz
EST Technology Co.,Ltd Report No. ESTE-R1502001 Page 19 of 107
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8-DPSK 2480MHz

- Agilent

Trig Free

Ch Freq 2.48 GHz

Occupied Bandwidth

Ref 10 dBm Atten 20 dB
#Peak

Log

10

dB/

Center 2.48 GHz
#Res BW 30 kHz

Occupied Bandwidth
1.1423 MHz

12.860 kHz
1.209 MHz

Span 3 MHz
#VBW 100 kHz

Occ BW % Pwr
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47850000 GHz

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co.,Ltd Report No.

ESTE-R1502001
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier
frequency was measured by spectrum analyzer with 100kHz RBW and 100kHz VVBW.

5.3. Test Result

EUT: Car Multimedia Player
M/N: VX3022

Test date: 2015-02-01

Test site: RF site

Tested by: Tony Tang

Channel
Mode Channel | separation Limit Conclusion

(MHz2)

Low CH 1.000 0.921 MHz PASS

GFSK Mid CH 1.000 0.861 MHz PASS

High CH 1.000 0.866 MHz PASS

LowCH | 1.000 > 2/3 of the 20dB Bandwidth o PASS

8-DPSK Mid CH 1.000 25[kHz]( whichever is greater) PASS

High CH | 1.000 g PASS

EST Technology Co.,Ltd

Report No. ESTE-R1502001
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5.4. Test Data

Ref 10 dBm
Peak

Log

10

dB/

Center 2.402 GHz
#Res BW 100 kHz

GFSK
Low Channel

Mkrl A 1.00000 MHz

Atten 20 dB 1.445 dB

Span 2.5 MHz

#VBW 100 kHz Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.40250000 GHz

Start Freq
2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

=& Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.442 GHz
#Res BW 100 kHz

Mid Channel

Mkrl A 1.00000 MHz

Atten 20 dB -0.772 dB

1R

/u/'

Span 2.5 MHz
Sweep 5 ms (401 pts)

#VBW 100 kHz

Freg/Channel

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd Report No.
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High Channel

3= Agllent Freg/Channel
Mkrl A 1.00000 MHz
ﬁggio dBm Atten 20 dB -0.33 dB Center Freq
1R 2.47950000 GHz
Log _———
10

dB/ Start Freq

2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag]

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
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8-DPSK
Low Channel

== Agilent Freg/Channel
Mkrl A 1.00000 MHz

Ref 10 dBm Atten 20 dB 1.429 dB

Peak Center Freq

1 2.40250000 GHz

Start Freq
2.40125000 GHz

Log 1R
10
dB/ okl

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz
Auto Mar:
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel

== Agilent Freg/Channel
Mkrl A 1.00000 MHz

Ref 10 dBm Atten 20 dB -1.236 dB
Peak

1R 1
Log
10 WW%W

Center Freq
2.44150000 GHz

Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz
Auto Mar:
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
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High Channel

s Agilent ‘ Freg/Channel

Mkrl A 1.00000 MHz

ngaio dBm Atten 20 dB 0.256 dB Center Freq

o e e
\

2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Mag@

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz #VBW 100 kHz Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 300kHz RBW and 300kHz

VBW.
6.3. Test Result

EUT: Car Multimedia Player

M/N:  VX3022
Test date: 2015-02-01 Test site: RF site Tested by: Tony.Tang
Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8-DPSK 79 >15 PASS

EST Technology Co., Ltd

Report No. ESTE-R1502001

Page 26 of 107



FCC ID: VIP-VX3022

6.4. Test Data

GFSK

i Agilent

Ref 10 dBm
Peak

Log

10

dB/

Start 2.4 GHz
#Res BW 300 kHz

Agilent

Ref 10 dBm
Peak
Log
10
dB/

Start 2.429 GHz
#Res BW 300 kHz

Agilent

Ref 10 dBm
Peak

Start 2.459 GHz
#Res BW 300 kHz

(VY VV TV TV VT

‘ Freg/Channel

Atten 20 dB

(AN VT

Center Freq
2.41475000 GHz

Start Freq
2.40000000 GHz.

Stop Freq
2.42950000 GHz

CF Step
2.95000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off]

Stop 2.429 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

Freg/Channel

Center Freq
2.44450000 GHz

Atten 20 dB

Start Freq
2.42950000 GHz.

Stop Freq
2.45950000 GHz

Freq Offset
0.00000000 Hz
Signal Track
On Off]
Stop 2.459 GHz
#VBW 300 kHz Sweep 4 ms (401 pts)
H Freg/Channel

Atten 20 dB Center Freq

2.47150000 GHz

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.483 GHz
Sweep 4 ms (401 pts)

#VBW 300 kHz

EST Technology Co., Ltd
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8-DPSK

Agilent ‘ Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq

Peak 2.41475000 GHz

Log —_—

10

dB/ Start Freq
2.40000000 GHz

Stop Freq
2.42950000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.4 GHz Stop 2.429 GHz
#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Agilent ‘ Freg/Channel

Eee;liLO dBm Atten 20 dB Center Freq
2.44450000 GHz
Log —
RN A A ASAA A A ATAA G A A G A A A VAT AVAVATAVATEA|
-y Start Freq
2.42950000 GHz

Stop Freq
2.45950000 GHz

CF Step
3.00000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.429 GHz Stop 2.459 GHz
#Res BW 300 kHz

Eee;liLO dBm Atten 20 dB Center Freq
2.47150000 GHz
Log ——

Start Freq
2.45950000 GHz

Stop Freq
2.48350000 GHz

Freq Offset
0.00000000 Hz

Signal Track
On Off

Start 2.459 GHz Stop 2.483 GHz

#Res BW 300 kHz #VBW 300 kHz Sweep 4 ms (401 pts)
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/. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: Car Multimedia Player
M/N: VX3022
Test date: 2015-02-01 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DH1 145.36 <400ms PASS
GFSK DH3 289.14 <400ms PASS
GFSK DH5 318.02 <400ms PASS
8-DPSK DH1 151.68 <400ms PASS
8-DPSK DH3 276.50 <400ms PASS
8-DPSK DH5 319.10 <400ms PASS

EST Technology Co., Ltd
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7.3. Test Data

GFSK DHL1 : 50hop/5s * 0.4 * 79 * 0.46ms = 145.36ms

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Marker Trace
1R 1)
1A 1)

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz
X Axis

2.27 ms

460 us

Span 0 Hz
Sweep 5 s (401 pts)

MKr1 A 460 us

-1.341 dB

Span O Hz
Sweep 4 ms (401 pts)

Amplitude
-54.1 dBm
-1.341dB

Freg/Channel

W

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar.
Freq Offset
0.00000000 Hz

EST Technology Co.,Ltd
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.83ms= 289.14ms

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Span 0 Hz
Sweep 5 s (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Marker Trace
1R 1)
1A (1)

Atten 20 dB

#VBW 1 MHz
X Axis
1.08 ms
1.83 ms

Mkr1 A 1.83ms
-1.11dB

Span 0 Hz
Sweep 4 ms (401 pts)

Amplitude
-54.19 dBm
-1.11dB

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar:
Freq Offset
0.00000000 Hz
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GSFK DH5 : 17hop/5s * 0.4 * 79 *2.96ms = 318.02ms

= Agilent

Freg/Channel

Ref 10 dBm Atten 20 dB
Peak
Log

10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Mar:

W1 S2
S3 FS Freq Offset

AA 0.00000000 Hz

Center Freq
2.44100000 GHz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

= Agilent Freg/Channel
Mkrl A 2.96 ms

Ref 10 dBm Atten 20 dB 0.727 dB

Peak

Log

10

dB/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
d( 2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar
Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz

1R o) 830 us -55.44 dBm

1A 1) 2.96 ms 0.727 dB
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8-DPSK DH1 : 50hop/5s * 0.4 * 79 * 0.48ms = 151.68ms

3 Agilent Freg/Channel

W

Eggklo dBm Atten 20 dB Center Freq

2.44100000 GHz

Log -
10

-y Start Freq

2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

3 Agilent Freg/Channel
Mkrl A 480 pus

Ref 10 dBm Atten 20 dB 0.886 dB Center Freq

Peak 2.44100000 GHz
Log -

10
ey Start Freq

2.44100000 GHz

Stop Freq
2N 244100000 GHz

CF Step
1.00000000 MHz
Auto Mai
Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts) Freq Offset
Marker Trace X Axis Amplitude 0.00000000 Hz
1R (1) 1.68 ms -55.17 dBm —_—
1A 1) 480 ps 0.886 dB
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8-DPSK DH3 : 25hop/5s * 0.4 * 79 * 1.75ms= 276.50ms

Ref 10 dBm
Peak
Log

Atten 20 dB

W1 S2
S3 FS
AA

Center 2.441 GHz
Res BW 1 MHz

= Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Marker Trace
1R 1)
1A (1)

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz
X Axis
1.28 ms
1.75ms

Span 0 Hz
Sweep 5 s (401 pts)

Mkr1 A 1.75ms
-0.13 dB

Span 0 Hz
Sweep 4 ms (401 pts)

Amplitude
-54.45 dBm
-0.13 dB

:

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar

Freq Offset
0.00000000 Hz

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar:
Freq Offset
0.00000000 Hz

EST Technology Co.,Ltd

Report No.

ESTE-R1502001

Page 34 of 107



FCC ID: VIP-VX3022

8-DPSK DH5 : 17hop/5s * 0.4 * 79 *2.97ms = 319.10ms

= Agilent

Atten 20 dB

Ref 10 dBm
Peak

Log

10

daB/

Center 2.441 GHz
Res BW 1 MHz

Span 0 Hz

#VBW 1 MHz Sweep 5 s (401 pts)

W

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

= Agilent

Mkrl A 2.97 ms

Ref 10 dBm Atten 20 dB 0.12 dB
Peak

Log

10

dB/

SN AAAANANAA N NNAANNNAN Mt NN/

Center 2.441 GHz
Res BW 1 MHz

Marker Trace
1R 1)
1A 1)

#VBW 1 MHz

X Axis
660 ps
2.97 ms

Span O Hz
Sweep 4 ms (401 pts)

Amplitude
-54.59 dBm
0.12dB

H Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar:

Freq Offset
0.00000000 Hz
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or

comply with 15.209 limits.

15.205 Restricted frequency band

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4128 255-2567 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-3825 1435 - 1626.5 9.0-92
4.20725 - 420775 73 - 74.6 1645.5 - 1646.5 93-95
6.215 - 6.218 74.8 -75.2 1660 - 1710 10.6 - 12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25-13.4
631175 - 6.31225 123 -138 2200 - 2300 1447 - 145
8.291 - 8294 1499 - 150.05 2310 - 2390 1535-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-1732 3332-3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 -36.5
12.57675 - 12.57725 322-3354 3600 - 4400 )
15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uVv/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak
Above 1000 3 (uV)/m (Peak)
54.0 dB(uV)/m (Average)
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8.2. Block Diagram of Test setup

30~1000MHz

] ANTENNA ELEVATION VARIES FROM | TO 4 METERS

Above 1GHz

NEEENNENENNENENE NN ENE D ENEN,
L

Jm

EUT and
Support Svstem

TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H)—* [ (FIBRE GLASS)

ANTENNA FLEVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
Support System

1.5m(L)*1.0m(W)*1.5m(H)

TURN TABLE
(FIBRE GLASS)
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8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 30~1000MHz test, and
wiich is 1.5 meter high above ground for above 1GHz test. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test
mode, then test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at LMHz and RBW is set at LMHz for peak emissions
measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure above 1GHz

PEAK detector, LMHz/1MHz for PAEK measurement,
PEAK detector, 1MHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—25GHz Radiated emissison Test result
EUT: Car Multimedia Player
M/N: VX3022
Power: DC 12V
Test date: 2015-02-01~04 Test site: 3m Chamber Tested by: Tony Tang

Test mode: Tx Mode

Pass
Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.

EST Technology Co., Ltd Report No. ESTE-R1502001 Page 38 of 107
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8.5. Test Data
30 MHz - 1000 MHz

80 Level (dBuV!m) Date: 2015-02-04 Time: 19:57:38

70

60
FCC PART 15 B{3M]_

50 ! - - i bdg

40

30

20

30 100, 200. 300. 400, 500. 600, 700. 800, a00. 1000
Freguency (MHz)

Site no. ¢t 1% E66 chamber Data no. i 188
Pis. / &nt. ¥ 3m 27237 Ant. poi. @ VERTICAL
Limit »+ FOC PARBT 15 B(3M
Env. / Ins. v Temp:23.6" ;Huma:156%:Fress: 101.52kPa
Enginesyr + JTony
EUI t Car Multimedia Flayer
Fower . DC-1ZV
M/H » WX3022
Teat Mode t GFSE TH 2402MHz
AnT., Cable Enisaicn
Freq. Faooor Loas Reading Leavel Iimics Margin Remark
(ME2) 138 /m) (dB) [dBa¥) (dBuV/m) (dBuvV/m) {45}

I 138.6% 1342 1.54 £0.74 33.76G 43.50 9,80 oF
2 196,84 TL72 1.81 19,47 259,00 43,50 14,50 QF
3 328.78 13.82 2.4949 11.77 Z8.93 4&.00 17.97 QF
4 J48.186 14,491 2,53 14.0%8 JE.03 456.00 14,97 QF
=] 672.14 20.23 3.62 l2.72 36.57 46.00 2.43 QF
€ E77.88 20 .28 3.65 12,77 35. 46.00 5.39 QF
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80 Level (dBuVim) Date: 2015-02-04 Time: 20:00:57

70
60

FCC PART 15 B(3M)

50 | i A8

by

400, 500. 600, 700, 800. 800, 1000
Frequency (MHz)
Data oo, @ 147
Apt. pol, 1 HCRIZONIAEZ

Anc. Cable Em:ssion
Freg. Facsor Loss Reading Laysl Limics Margin Remark
(HHz) (&8 /m) (28) [HBEY) (dBuV/m) (d8aV/m) (E8)
I 50,44 T.07 1.2%8 23.19 49,00 E.49 QF
2 26.26 7. 1.24 22.38 49.00 E.S QF
3 138.64 11.492 1.54 25.93 43.50 4.61 QF
a 396.30 T T3 1,81 3D.5% 16.03 43.50 3.47 GE
s 328.786 13.82 2:4% 21.16 37.42 4€,00 g QF
& 34E,16 14,41 2,33 20,38 37.80 46.00 E. [#] 3
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Level (dBuVim) Date: 2015.02.04 Time: 20:07:04

70

60
FCC PART 15 B(3M)

50 - : : - - - - 8

|

40

30

20

10

30 100, 200. 300. 400, 500. G600, 700. BOD. Q00. 1000
Freguency (MHz)

Jite no. + 1¥ E65 chamber Data no. ¢ 14§
Dis. [/ &nc. v 3m 27237 Ant. poi. : HORIZONTAL
Limit : FOO PABT 15 B(3M
Env. [/ Ins. t Temp:23.6" ;Humay:56%:Fress:101.52kPa
Enginpar ¥ Tony
EUT t Car Multimedia Flaye:x
Fowerz 1 DG 1ZV
M/H ¥ WX3022
Test Mode ¥ GFSK TX 24%21MHz
ANT. Cable Emisaicon
Freq. Facocox Loss Reading Imvel Ixmics Margin Remark
(MF12) 38/ m) (dB) [dBuY) (dBuY/m) {dBuY/m) (45}
b § BD. 4% T.97 1.25 22:13 3025 9.4% 2F
2 26.2¢ T.,84 i1.24 £1,35 30 .43 9.57 QF
< 138.84 11.42 1,54 20.93 35.€9 43 9.81 2F
< 196.8 T.72 1.831 30.27 39.80 43.50 3.79 QF
5 348.16 14.43 2.53 20.33 3727 46.00 8.73 QF
& 435.48 16.1€ 2,B2 17.82 38,84 46,00 §.10 QF
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i
ggLevel [dBuvim)

Date: 2015-02.04 Time: 20:08:18

70

60

50

FCC PART 15 B(3M)

HdB

Y30 100, 200, 300. 400,

600, a0, 1000

Frequency (MHz)

Site mo. 1% 98€ chamber Data no : 149
Di=. / Ant + 3m 27437 Ant. pol. VERTICAT
LimitT + ‘FCC PABRT 15 B(3M)
Ery f Ins Temp:123.6" ;Humy:5€%; Fress: 101 .52kFa
Engineer 4 Tony
EUT car Multimedia Player
Powerxr 1 DC 12V
MY 1 WX3022
Test Maode + GESKE IX 2491Miz
AnT. Cable Emission
Freq Factox Losa Reading Leyal, Timics Margin ZRemark
(MBzZ) {dB/m) (dB) (dBuV) [dBuV/m) [dBuT/m) (ds)
1 338,658 11.582 1,59 19.60 32,36 43.50 18,94 P
i 196.54 T:T2 1L.81 20.22 = 43.50 13.T5 #]
3 34B.16 1z.41 Z£.53 14,04 39,58 46.00 1s.62 RE
< 672,18 a0.23 3.%62 .67 33.52 456.00C 12,48 B
= 677,56 20,28 3.63 .96 32.83 46¢.00 13:13 QE
& &91.5% 20.40 3.40 T.85 21.4% 46.00 1%.55 RE

ESL~
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80 Level (dBuVim) Date: 2015-02.04 Time: 20:09:39

70
60

FCC PART 15 BI3M).

50 | | e
4U—| i

I L T

10

30 100. 200, 300. 400, 500. 600, 700. 200. 800. 1000
Frequency (MHz)

Site no. 1 1# 866 chamber Data no. @ 150

Dia, / Ant, 2T Bm 27137 Ant. pol, 1 VERIICEL
Limitc s+ ECC PRRT 15 B(3M

Env. / Ins. 1 Temp:235.6"Humy:56%:;Fress: 101 .32kFa

Engineer : Tony

EUT t Cax Multimedia Playex

Faower .. DC 12V

SN ]

Iest Hode H

Ant. Cable
Freg. Facoor Loss Readinng Limita Margin. -Remark
(HHz) a8/ m) |d3) (dBuvY) ] (dBUV/m] 1dB)
4 138.64 13.42 i.54 20.6 43 5,83 QF
P 126.8% Ti72 .83 22.2 43 22:71 QF
3 348,186 14.41 Z2.53 13.2 4€ i5.82 QF
a BTZ.14 20.23 3.62 in.46 45, 15,89 GF
s 677.26 20.28 R 11.75 46, ¢ i0.32 QF
& £31.5¢ 20.40 3,60 2.63 46.00 13.37 QE
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86 Level (dBuV/m) Date: 2015-02-04 Time: 20:11:47

70

60l | | ! i
FCC PART 15 B(3M)

50 - - - - a8

DJU 100. 200, Joao. 400. 500. 600. 700. 800. ano. 1000
Frequency (MHz)

Site no. ] $ 152
iz, / Ant. ] 1 BORIZONTIAL
Limitc .
Env. / Iia, H
Enginesy 1
EUT x
Fowerxr %
M/ 3
Test Mode :
Ant, Cakble Emissicn
Frag. Faeccor Io=s Reading Iayel Lipits Margin Remark
(¥MHEZ) {d3/ mj (dBj) {dBuV) (dBuV/m} (dBuV/m) (dB)
: ] 78,50 £,.89 b 30,29 44 Q9,71 QE
2 86.26 F.584 2 3C.67 449 2.33 Qe
3 138.64 ti.4z 2 37.58 43 5.594 QE
3 136,84 T.72 3 33.8%9 43 3.51 QE
5 348.1€ 15.41 2 37.82 k1 8.08 Qe
] 435.4% IE.1¢ £7 35.89 48 £19.61 QF
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FCC ID: VIP-VX3022

80

Level (dBuV/m)

Date: 2015-02-04 Time: 20:13:32

70

60

40

| —
W

FCC PART 15 B{3M|

400, 500.

500, 700.

Frequency (MHz)

age.

1000

Site no. t 1% 8266 chamber Data no. ¢ 152
Dzs, / Ant. r Sm 27187 BEnt, pel, : HORIZCOHWTAL
Limitr + FCC PERT 15 B(3M)
Env. '/ Ims. : Temp:23.6"';Bumz156%;Fxre=23:101.52%Fa
Engineer H
EUT H timedia Player
Fower H
M/H t ¥X3022
feat Hode : E-DF3SE IX 2402MHAz
Ant. Cable Emiasion
Freq. Fagtor Loas Reading Leyel Limite Margin Remark
(HHZ) (4B m) |dB) 1dBuV) (dBuV/m) (dBuV/m) (4B}
4 T6 .56 .66 1,39 21.63 29.5E £0.00 10.52 &
2 138.6% 11.42 1,54 23.81 3&8.77 £3.50 6.73 QF
3 i189§6.24 FRSF 1.EX 25,44 3E.87 43,59 4.53 QF
4 7735 12.36 2. 25 20.75 35.36 £6.00 i10.64 RF
5 328.76 13.87 Z.44 18.00 34.26 46.00 11.74 QF
31 348.16 14.41 2.53 13,89 34.83 86,00 9,17 QF
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FCC ID: VIP-VX3022

80 Level (dBuVimj

Date: 2015-02-04 Time: 20:14:29

70

50

FCC PART 15 B(3M)

pag

40

30

20

10

500. 600.
Frequency (MHz)

Site no. 1z S&8 Data m
bDis, [/ AnT. 3m Ant. pa:t.
DAmiT FCC FRRT 13 B{3M)

Env, / Ins. Temp iz Rumi : 56%; Frezs:101.52kFa

Engineesr 1 Tony

Car Multimedia Player

oC
t WX3022

Mode + E-DEFSK IX

EUT :
Fowerx :
HiN
Test

oo

=L W

=

2402Miz

AnT Cable Emigsion
Eeading Level
(43uV) (dBuV/m})

3 «+6% 1.5% 20.87 3,03
2 8% T.72 1.81 18.€2 23.135
3 348.16 14,41 2.53 13,81 30.55
4 §72.14 20.23 3.62 16,31 348
3 E77.58 20.28 3.85 11.32 35.28
& 691.54 20.40 3.80 2.78 32,78

700.

800.

900. 1000

LimiTs Margin Remark
(dBuV/m) (dB)

43.50 19.47 QF
43.30 14.35 QF
46,0¢C 215.45 2F
4§.00 11.64 QF
4§.00 0.7 QE
46.00 13.22 QP

ESL~
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FCC ID: VIP-VX3022

Level (dBuV/m)

Date: 2015-02-04 Time: 20:15:42

70

60|

50

40

30

20

10

|

FCC PART 15 B(3M)

bog

Env, / Inpa.
Engineer
ETT

Fowex

H/N

Test Mode

400 500. 500,

Frequency (MHz)

chambexr Data no L]
aAnc. 3
13 B{3M)
Temp;23.60";Humi i 56%; Presai10i,52kPa

Tony
Car Multimedia Player
oC
V3022

E-DP3K TX

~L ¥

2441z

1000

Ant Cable Emission
Factor Ioss Resding Level LimsTs Margin TRemark
(dB/m) (dB) (dBuV) (dBuV/m} (4BuV/m) (d2)

1 F1.42 1.54 Z2i.80 38 9.1% Qe

2 T.72 1.81 21.42 31.01 12.49 QP

3 £0.23 3.82 1.07 38,582 11,08 RE

4 20.28 3.65 I2.T6 3&8.69 G ¥.31 QF

3 22.490 3.593 7,99 33.52 4£.00 £2.48 RE

g 22.03 3.80 8.77 32.80 4§.00 13.40 Qe

ESL~
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FCC ID: VIP-VX3022

30 Level (dBuY/m)

Date: 2015-02-04 Time: 20:17:24

70

a0

50

FCC PART 15 B(30)
g .4

30 100 200,

3ite no.

Di=, / Ant. : Sm 27137
Limic t FCC PART 13
Env. / Ins. : Temp:23.6" ;Homi;
Enginear t Tony

EUT

Fower 2 OC 22V

MiN T VX302Z

Test Mode i B—DF3K

+

Ant
Frag. Factor
(MHz) (dB/m)

300.

1§ %66 chambexr

+ Car Mulrvimedia Flayex

TR 24

600. 700. 800. 900. 1000

Frequency (MHz)

%;FPress;i10l.52kFa

Data no. 1 155
Ant. pol. : HORIZONTRL
Emssion
Leyel Limits Margin Hemark

(BuV/m) (dBuV/m) [dB)

I JE.5 6.29
2 13&.64% il.42
2 137,281 771
g 22%.65 16.0

& 435.46 1e6.18

.
i

"
1

=

Wl U RS

[V R
WM R e

1 ki ife

1 ks

o
e

e

2
3
sz

[ U R

ki ko
ooowm oL
w
[= 1]

.49 40 1G.53 GE
30 43.50 760 QF
75 €3.50 .75 QF
F1 46.00 8,29 GF

et 16.00 £.82 QF

.68 48.00 T.i32 QF

EST Technology Co., Ltd

ESL~
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FCC ID: VIP-VX3022

= = S A O

2 om oo PR
0o

B

i

o
b
]

DY S T

"y

B0,

Level (dBuVim)

Date: 2015-02-04 Time: 20:18:31

70

0|

FCC PART 15 B(3M)

23

M

Teat Mode 5

400, 500. 500,

Frequency (MHz)

700.

= 1 1% 266 chamber Dacea me. i 136
Ent. ' 5m 27137 Anv, pcl. @ HORIZ
FCOC PRART 135 3(3M)
Ins., t Temp:23.6"';Humi ;563;Press:101,.52kPa
-4 : T
i G
n.

800.

ZONTEL

Margin
1 dB

Ant, Cable Emis=sion
Freg Factor Loas Reading Leyvel Limits
(ME=z) (dB/m) (dB) (dEu¥) (dBuV/m} {dBuV/m)
T&ES E.EE ivid 23.32 29,24 40.80
3E.64 11.42 1.5% 25.36 35.32 43,
2.67 1.83 22 .81 32.77 43.
b1 iz .72 28.81 38.32 43,58
48.16 14,41 253 26,95 33.84 46.00
17.26 14.8¢6 2.62 16.82 34.40 46.00

10.76
7,18
10.73
5.18
12.%6
11.60

900.

1000

ESL~
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FCC ID: VIP-VX3022

80

Level (dBuVim)

Date: 2015-02-04 Time: 20:19:19

70

G0

50

30

20

10

—— _

[FCC PART 15 B(3M).

a8

il

200, 300.

400, 500, 600, 700. 800. 900,

1000

Frequency (MHz)
E 1 ¥ERTICAL
- Gar Mulsimedia Player
: DC 12V
rVN3922
: E-DFSK IX Z4E80MHz
Anc. Cable
Freqg. Factor Loszn Reading Tamics Margir. Remark
ME2Z) a8/ m) (43} (d3uV) [88uV/m) (dBaV/m) [(dB)
I I3E.64 1T .42 i,58 19,88 i0.66 QF
2 1%36.84 772 1.8% 25.2% 12,78 QF
3 348.18 14.41 2.53 13.971 15.15 QRE
£ §72.1% 20,23 3.62 3.18 12,97 QF
5 877.98 20.28 3.63 12.07 10,00 RF
[ 631,54 20,40 3.60 7 14.585 QF

g

ESL~
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FCC ID: VIP-VX3022

1000 MHz - 18000MHz

120 Level (dBuVim)

Date: 2015.02.01

110

80

FCC PART 15C PEAK

70

FCC PART 15C AV

50 2

W“"
'/_LJA\_/J

30

10

o

Y1000 4000. G000, 2000, 10000. 12000, 14000. 16000. 18000
Freguency (MHz)

Site no + 14 25¢ Data 6o,

Dis. int CR - T} Rnt. po

Limit + ICC PR3

Env. / Ima : Temp:23,8' ;Bumis56%; Pressr 10l . 52k?s

Engineer : Teny

E + Car Moltimedis Player

B s BCO13V

M/ r VH3022

Iest Mode v OFSK TX 2402MH:z

Ant. Cable g Emission
Fraqg, Factor Loss= Factor Reading Lavel Limits MErain ReEmary
{*HEz) {d8/m) {dB) (d8) BuY) (dBaVim}  (dBaV/m) (48}

1  2402.00 27. ~18.52 Fesx
2 4919.00 1. 27.39 Feak
3 7134.00 34, 25.43 Feak
4 3378.04 33, 24 Fenk
5 11825.00 3z 23 Femk
& 14566.00 i1 24 Feak

1imiv are not raported,

+ Reading.

EST Technology Co., Ltd

ESL,
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FCC ID: VIP-VX3022

12pLevel (dBuVim) Date: 2015-02.01
110
90 3
FCC PART 15C PEAK
70
FCC PART 15C AV
3 4 15 : 8
30
10 1
%1000 4000. 6000 8000. 10000,  12000.  14000.  16000. 18000

Frequency (MHz)

.
15 o
3o

K & v
GESE TX 24G2MEz

Ml H
- .
H

=he Emisaicn
FacTor Eeading Level Limits Remark
{dB} [dEaV) (dBuV/m)  (dBuV/m) (4B}

1 34,18 «22
2 31,83 W20
3 31.88 11
L 31.22
5 32.27
8 32.E3

Femaris

2. 1k

Timit 5ve pot reporced.

EST Technology Co., Ltd Report No. ESTE-R1502001 Page 52 of 107
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FCC ID: VIP-VX3022

120 Level (dBuVim)

Drate: 2015-02-01

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

(8]

W“‘f éh‘w-\_/\/

U

1000 4000, G000,

1# 388
3m

chambar
HT 1-186

FCT EART 15C FERK
Temp: 236" s Humd ; 5635
v Tony

1 Car Multimedis Flayer

. T

i B

e LAV

2000,

Freq

Data
Ant. pol.

.

FIEOS3.iUL.

14000,

10000, 16000, 18000

uency (MHz)

12000,

ne.

41

{ VERTICAL

5 5=
LkE

a

Eniission

1 6.E7

i 12.45

=] 11.61

2 11.440

5 11.58

£ 19,42
Femarks: 1. Emission Level= Rovemna Fa
2. The smissicn levels= that a

init are pot reported.

L W

Ly

2e -14.72 Feak

i€ 27.54 Fsak

iz £5.37 Feax

4. 2553 FaEk

43, 24,23 Pebik

48, 25.47 feax
Cacle lLoss — Amp Facter + Reading.

below the officia

EST Technology Co., Ltd

ESL,
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FCC ID: VIP-VX3022

120

Level (dBuV/m)

Date: 2015-02-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

if
|
<
{

4000, 6000. 8000, 10000, 12000, 14000, 16000, 18000
Frequency (MHZz)

t 1# 966 chamber 1 4z

+ EQRIZOWNIAL

» Car Muluimedia Flaysr
: DC 12V
i VK3022

. mEmmes s o4 o4
GFSH TX 2441MH:z

fredg. L Limica

({¥Ez) {dBuv) {dBu¥/m) (dBuV/m)
T 244100 27.60 6;87 34.312 gs.21 §8.36 T4:00
2 §114.00 31.62 12.35 32.17 35.38 47.28 74.00
3 2004 11.40 31.22 31.38 42.57 10
4 4, .47 32.17 3z.&0 50,38 15}
5 2 3¢ 33.39 31.84 43,32 74,80
3 + .81 33,50 23,37 48.86 4,00

Hargin Bemark
{a8)
-14.38 FEak
26.74 Peak
23.43 FPeak
23,62 Faak
25,08 Bsak
25,14 Peak

-

Antenns facsor + Zsble Loss - Aop Factexr + B
&

ESL~
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FCC ID: VIP-VX3022

Leve! (dBuVim)

Date: 2015.02-01

120

110

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

b

TN g ek ¢ CE

4000.

6000,

8000.

10000.

12000.

Frequency (MHz)

14000.

16000, 18000

5 : 14 9646 chamber Daca no, = =23
Ir : 3m ENT 1-1 Znt. pol. : HORIZONTAL
Li ¢ FCC PRRT 150
Env, ¢ Tempi23, 8" Htei :Preas:lDl,S2kPs
Enginssx + Tony
EUI $ Car Mulvimedis Player
Fower nc 1V
M/H : V3gaz
Test Mode + GFSE IX 2490MEz
ATT. Cabl Arp Emizasion
Freg Factor Loes Factor Eeading Level Limits Meryin Esmerk
(MHzZ) (dB/m} (48} {dB) (dBu¥) fdBav/m) (HByY m) (48}
1 2424.04 27,58 6,71 85.52 E5.75 -11.78 Feak
2 49835.00 31.54 12.59 34.75 46.58 27.12 Feak
3 g2004.04 7.0 11.40 33.42 50.81 23.39 Feax
< 2385.00 36.68 11.44 34.62 50.98 23.02 Feak
§ 10265.00 38,56 11.44 32 50.13% 23,85 Peak
g 141 Q 41,357 14,2 30, 43,7% 22,22 Peak
+ Eeading

Jimic

are not reporTed.
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FCC ID: VIP-VX3022

120 Level (dBuV/m) Date: 2015-02-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV
3 4., 5 5
50, 2 - - - -

30

ro

3100[} 4000, 6000. 8000, 10000, 12000. 14000, 16000. 18000
Fraguency (MHz)

Sits na, + 1§ 988 chambey Data no, & 44

Dia. / ans ¢ 3m ANT 1-1E¢ 2nt. pol. : VERTICAL
Limig + FO B 5C

Eov. / Insa, -] rH

Engineer

EOT

ADT, Cable i Emiasion
Frag. FTactor Lcas Factor Reading Ievel Limics Marogin Bemary
(¥Hz | {dB/m} {dB) {48} {dBaV) (dBaVim)  (dBuV/m) {dB)

1 2480, 27 3 81.37 31.83 74.00 =1T.43 Peak

2 £3335 < J i 3 24 37.05 74400 28,33 Peak

3 7378 34.5 3 3 42,33 74.00 25.01 Peak

4 333 3812 3 34 4 & 4. 00 24.324 Perx

5 F34s 38,48 A 31 43,13 T4, Z4.89 Zaszlk

g 130 41,22 3 Z 43,33 74.99 24.47 Feak
Remarks . Emiasica Level= Rntenns Factar < loss — Amp Factor + Reading.

» Iha smissien levels that are 2048 below the official

1imit are not reported,

[ S
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FCC ID: VIP-VX3022

Level (dBuVim) Date: 2015-02-01

120

110

a0 1—1

FCC PART 15C PEAK

70

FCC PART 15C AV

L
I
in

50— Z v ey Lo

T

30

10

1000 4000, 6000, 8000. 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

& ne. : 1% 366 chambar Date nao. 3 53

Ime 1 UERTI L
Ant. pol. @ VERTICRL

=

sFress:161.52kPa

-4
0T ;7 Car ¥nirimedia Flayer
Fower D BV
H + WK3022
Test Mode i- 5-DFSK TX Zd02aMdHz
Ant., Cabls Lmp Emiggion
frag, factor Lozs faccor Reading Level Limizs Margin Bemsrk

{(MHT) {dB/m) {dB) {dB) (dBaV) (dBu¥/m) [(dBa¥/ =) (4B}

i 24 Z7.61 6.82 35.1E i 33 86.86 Peak

Z 31 3l.62 12.45 32.17 33.40 45.30 EBeak

3 TE 36.68 11.47 31.40 31.46 48.21 Pesk

i 10z 3E.4E 11.47 32,17 32,18 45,38 FEEk

5 149 33,46 11.29 33.55 30.75 47,33 Penk

£ 145 £1.71 1 33.32 22.83 42.00 Peak
Hemarke: 1. Emission Level= Antemnna Facter + Cable Logs - Emp Factor + Reading.

Z. The emi=aion levels thac sre 2048 below the officisl
Iimit are pot reporced.
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FCC ID: VIP-VX3022

Level (dBuV/im) Date: 2015.02.01

120

110

80

FCC PART 15C PEAK

70

FCC PART 15C AV
sof 2 s 5

30

10

“1000 4000. 6000, 2000, 10000, 12000, 14000, 16000, 18000
Frequency (MHz)

g3 : TCata no. 4 54
1 1 Ant. pol. : HOEIZONTIAL
L i
E i 1.52kFa
E 3
¥ Ll
u -
Ant, Cakle Arp Emisaicno
Freg. Factor Lo== Facter E=ading Level Limits Margin Bemsri
|MEz) {dB/m) |dB) |dE) {dBuV} [dBuV/m) (dBuV/m) 4B}
1 a8 2 34.18 g2.43 g2.54 -8,.54 Feak
2 0 3L 31.83 35,89 47.18 26.82 Peak
3 g 36.5 31.47 32.15 25,25 Eeak
2 0 38,45 11.47 32.17 32.89 23,33 Fezk
. i} 33.48 11.28 33.88 28.487 27.83 Emak
£ 0 41.29 10.93 33.14 22.13 28.12 Peak
Remarka: 1. Emission Level= Ancenna Factozr + Table Lcas - + Resding,

2, Ths smiaaion Iavels that are 7048 balow

limit ar= not reporoed.
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FCC ID: VIP-VX3022

Level (dBuVim)

Date: 2015-02-01

120

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

10

c‘II}G‘I!I 4000, 6000. &000,

10000, 12000. 14000, 16000. 18000

Frequency (MHzZ)

ak

chemhay
BIT 1-1E5G

+ FCOC FART 15C FERX
Env, / Ina, i Tempi23,6";Bomiy56%; Fresa:ll
Enginesz + Tony
Car

57

: VEETICAL

Data no.
Anc. pol.

2

1.52kPa

Anz. Cable Amp Emissicn

freqg. Factor Loss Factor Rezsding Level Limits Margin Remsary

|MAZ) {dB/m) 1dB) (dB) [dBuV) (dBuV/m) (dBuV/m) (dB)
1 2441.00  27.64 6.67 85.81 25.14 -11.1¢6 Peak
2 433104 .4 12,37 38.23 47,21 26.79 Feax
3 5794.90 32,38 12,07 35.45 47.41 26.59 FERK
2 2094 .84 3741 11,40 31.52 13.01 £2%.39 FEax
S 10214.49 3E.48 11047 33.04 a0.B2 23.1%8 Eeay
& 14515.00 41.89 10.33 Z8.88 45.34 25.88 Peak

Bemarks: 1. Emissicn levels Antenna Tactor + Cable loss - Anp Factor + Eeading.
2., The emiasion Jlevels that sre 2048 bpeiow the offigial

limir are nor reported,

EST Technology Co., Ltd
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FCC ID: VIP-VX3022

4a0Level ([dBuvim)

Darte: 2015-02-01

110

an|

FCC PART 15C PEAK

70

FCC PART 15C AV

|

50

2]

A

30)

W

]

e/

2000,

10000

12000, 14000, 16000. 18000

Frequency (MHz)

Hata no.

:56%;Press:101.52kPa

r Mulrpimedia Elayer
BC 12V
V3022

S-OF3K IX 234

S I L I S

3% Mode H 1MHz

Arp

Ent. pol.

: 58

5
S

RIZCWIZAL

Emisaion

Freq. Faceor Loss Fscrer Besding level Limits Margin Bemark
(ME=) (dESm) {dBE) (dB) (dBuV) (dBuV/m) |dBu¥ fm) (d8)

2 00 27.60 6.67 3%.:2 24 =10.88 Feak

2 o0 31l.54 1z.5¢ 3z2.00 st 27.0%8 Feak

3 00 3655 11.87 3t. 48.13 25.87 Fezk

4 aa 37.22 11.45 3z 50.00 23.00 FEak

] ag 38,38 1 1 32 43 24,42 Dask

& 14600, og 41,58 1o a3 =0 24.00 Beak
Remarks: 1. Emission Level= A 28
i v The

Iimit ars not repsreosd.

ESL~
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FCC ID: VIP-VX3022

120 Level (dBuV/m) Date: 2015-02-01

110

a0 Y

FCC PART 15C PEAK

70

FCC PART 15C AV

10

1000 4000. 6000, 8000, 10000, 12000. 14000 16000, 18000
Freguency (MHz)

59
: HORIZIQUTAT

7
« 1

;7 Tony

+ Ear Bulzimedia Flayer
: DC 12V

i VK3022

i 2-DE5K TX 2420MEz

Emissien

Eeading Ievsal Limits Margin Remsrk

{dBaV) (dB)
1 E.T71 34.03 25,459 £5.85 T4.00 =11.95 Peak
Z 12.37 31.96 35.88 47.7¢ Td.00 26.24 Feak
3 11.%88 32,32 31,17 45,41 74,00 28,59 Feak
4 1i.48 32.50 31.04 47,58 74,84 26,44 EEEy
5 11.37 32.53 2341 47.0% 4,84 28.585 ask
] 10,92 32.93 23.159 23,84 74,940 25,06 Peak

Bemarks: 1. Emissien Level= Ancenna Tactor + fable loas - Amp Facter + Resding.
Z. The smis=sion lsvels that zre Z0d4B below the 1

limit are not reporced.
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FCC ID: VIP-VX3022

4202¥e! (0BUVIM)

Date: 2015-02-01

110

9ol

FCC PART 15C PEAK

70

FCC PART 15C AV

[

50

30

10

1000 4000, 6000.

t 1% 366 chamba
{3 ENT l-1%

+ FCC PART 15

§000. 10000, 12000, 14000, 16000, 18000
Frequency (MHz)
Dats oo, @

Zme 1 @
AT, pol. ¢

i1.32kFa

Teny
A Car Mpnirimedia Flaysr
B DT 1AV
7 « WKap2:2
Tast Mode i &-DFSK TX ZdocOMEZ
Ant. Cakble zTp Emiggion
Frag, factor Lozz faccor Reading Level Limize Margin Remsrk
{MAT) (iR So) (dB) (dE) (dBaV) (dBu¥/m) (dBaV ./ m) {4dB)
27.58 T 34.063 Peak
31.47 a7 31.56 4 Eeak
36.34 §1  31.25 i Peek
37.93 B2 32,12 -1 FEsk
3E,1B & SL.B85 4 Samk
41.E5 83 3Z.96 < Peak
Remarka: 1. Emissicen level= Antenna Facter + Cable Lo3z - Emp Factor + Reading.

Z. The emissinn levels char sre 2048 below the officisl

Iimit are net reparced.

ESL~
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FCC ID: VIP-VX3022

18000MHz — 25000MHz

120L2ve! (dBuVim)

Date: 2015.02.01

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

:.\MW

13000 19000. 20000. 21000,

22000.

23000, 24000, 25000

Frequency (MHz)

1§ S5f chamber

+ 3m  ANT ABYCE 1EG
ICC FARI FELE
Temp:23.6"
t Teny

i Car Multimedis Player
L B 12V

« TRraAes
2 VhdlUda

v GF3K IX

Data

2402MK:

Znm., pal, d

oot 56%; PresarlDl.52kPa

rng. .+ 47

BORTZONTAL

Ant. Cable Anp Emisaion
Freg., Fastor Lo=s fartor Reading L=vel Limits (Ma=gin Remary
{¥HZ) {dB/m) {dB) {dB}) {dBu¥) {dBuV m) (dBaV,/m) fd8)
1 18882.00 48.03 19.353 38.57 14.13 £3.20 7400 30.30 Fesx
2 21390.00 45.71 20,56 24.90 13.40 44.77 74.0 29,23 Peak
Hemaris . Emissjcon e p Yacror + Cable 1omm = &np Facoar + Bsabing

velw Antenns
=

EST Technology Co., Ltd
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FCC ID: VIP-VX3022

120

110

a0

70

50

30

10

Level (dBUVIm) Date: 2015-02-01

FCC PART 15C PEAK

FCC PART 15C AV

— { E ST YRy i
Wﬂ

18000

19000.

20000, 21000, 22000,

Frequency (MHz)

23000, 24000, 25000

v 1% 966 chamber Pats oo, 1§ 4E
3 CEWT ABOVE 1EG &nt. pol. : VERTICAL
FCC ERRT 15C FERH
Tenp 23,6 i Humis 563 Prean: 101,.52EPa
Tony
Towar
- 15
Teat Mede
Ant. Cakble Amp Emissicn
Freg Facter Leoza Facter Beading Level Limits Margin Remark
(MHZ) {dB/m) {dE) (dB) (dBaV) [dBuV/m) {dBuV/m) (4E)
20737. 46.14 3€.0% 14.22 74.00 28,62 Peak
2 2327E, 45,66 33.56 13.54 74,00 26.97 Pesk
Bemarka: 1, Emiszicn Level= Enrenne Factor + Cable Loss - Amp Factor + Reading.
2. Tha emission levels that ars 2048 below the gffisial
1imig gre not reported.

EST Tech
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FCC ID: VIP-VX3022

Leve| (dBuVim) Date: 2015.02-01

120

110 |

80 |

FCC PART 15C PEAK

70

FCC PART 15C AV
50 ; 4 I e
i sl T e )

30

“48000 18000, 20000, 21000, 22000. 23000. 24000, 25000
Frequency (MHz)

S3ite 3o, t 14 966 chamhsr Dets oo, @ 49

s, / Ane. : 3m ANT REOVE 185 Ent. pol. @ VEETICAL
L + TCC FARRT 15C FERK

E s Temp:23.8";Busis 5%, Press:101.52kPs

E i Teny

E + Car Moitimsdis Pisyer

E ¢ B0 LIV

M/H v VX3g0zz

: GFSK TH 2441MEz

Aoz, Cable Amp Emizaion
Freg. Factar Less Farcter Reading L=wvel Limiza Margin Remars
|MEz) {dB/m) (dB) {dB) jdBuV) (dBuV/m) (dBuUV/m) {dB}
1 211%9.40 48,18 20,22 35.52 15.01 43,72 T4.00 22,21 Peak
2 23103.08 45.62 2L.24 33.74 14.24 47.36 74.00 26.64 Feak
Hemazks! 1. Emission Level= Antenna Factor « Cable I

2. The smizsicn levels that sre 20dB pelow the officis]
limic are nbt reporced.
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120 Level (dBuV/m) Date: 2015-02.01

110

80

FCC PART 15C PEAK

70

FCC PART 15C AV

50 t I ”M

i

30

10

18000 19000, 20000, 21000, 22000. 23000. 24000, 25000

Freguency (MHz)
t 1§ SHo charpsr Data nn. & 50
3m  ANT ABVCE 186 Ent., pal, BORTZCHTEL

ToC ZABT 10 FIRK

: Temp:23.6 ' rBumic56%;Fress101.52k?a

: Teny
: Car Muljtimedia Flayer
OO 12V

MR T VA3%a2

Igat Maode F3K IX 244IMHz

Ant. Cable A Emission
Freg Factor [Lo=s= factor  Resding Level Limits  Ma=gin Femark
{*Hz) {dB/m) tdB) {dB) {dBuY) (dBuViml  (dBuV/m) fdB)
31.42 Fesk
27.81 Peak
+ H=zding
limit &re not reporeed.
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120 Level (dBUVim)

Date: 2015.02-01

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

! Th‘f“_hJhAﬂ“_M‘»;M’H_A,,,hqhhgh_,ﬁﬂh.qv:-w~«»vm—_Wq~w

SP-

19000,

“18000

20000,

21000, 22000. 24000, 25000

Frequency (MHz)

23000

HORIZOWTAL
EOT + Car Mnitimedis Player
Bower y DC 12V
2R v YN3022
Ieas Mode + GFSX T 2480Mhz
Ant, Cable mp Emiaaion
Freq. Facter Loas factor Re=sding i= Limits Margin Ssmark
{MEZ) {48 ) [if=1=3] [ 1=3] {dBaV) {dBuV/m) {dBuV/m) {48}
i 18,142 43.50 T4.:00 30.50 Poak
2 45.63 46.3% 74.00 27.84 Feak
Remaris: 1, Fmission [eysl= Zntenns Facrcor + Caple ILnms - Amp Farctor 4+ Eeading
2. The emi==ion level= that are 2048 below the official
iimic are not reported.

EST Technology Co., Ltd
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FCC ID: VIP-VX3022

120 Level {dBuVim) Date: 2015-02-01
110
a0
FCC PART 15C PEAK
7n
FCT PART 16T AV
50 i i 3 - :
WWW
30 T
10
“158000 13000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHZ)
¢ 1# 966 chamber 52
+ 3m  ENT ABOVE 1 ' VERTICAL
+ Temp:23,6"Bumi
s Tony
: Car Mulvimedia Flayer
: DC 13w
WH i WK3022
Test Mode ; GFSH TH Z2i20MI:
Ant. Cabile Erp Emizgieon
Freq. Factar Leas Factor feading favel limizs Margin Bsmark
(¥Hz) {dB/m} {dB) {dB) {dBuv) {dBuV/m} {(dBuY /m}) (48}
£2 Feak
11.76 Feak
Zepim I
2048 below the
EST Technology Co., Ltd Report No. ESTE-R1502001 Page 68 of 107
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1apevel [@Buvim)

Date: 2015-02-01

110

a0

FCC PART 15C PEAK

70

50 - - e e —— L
WW

FCC PART 15C AV
-

31300[} 19000, 20000, 21000, 22000, 23000,
Frequency (MHz)
&3

HORIZOWIZL

: 1# 366 chamber fal_t
En

in
o
(8]

Ant. Cable Emission
fred. Facter Leas Besding Level Liwita
(¥Ex) ! {dBuv}) {dBuy/m) (dBuV/m)

24000. 25000

1 21080.00 7400
2 24013.00 74.00

Hargin Bemark
{a8)

26,87 Eeak

23.€9 Peak

Remarks:

ion leayals that arse 2048 bealow the official

LE
limic are not reported,

. Emismsizn Isyel= Antenns Fecrtor + Cebie Loss - Amp Fecror + Easding.

ESL~
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FCC ID: VIP-VX3022

Level

(dBuVim)

Date: 2015-02-01

120

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

PMW

(

=3 3
<12, ant.
<mit
Ve Lltd

N TR
2z o= -G
w P

i 5]

m

m

"

HA R L

TIear Mode

20000 21000. 22000,

Frequency (MHz)

1¢ 986 chambar =3
1 Jm RHI RBOVE 1EG
FCC FRART 1I5C
Temp:23.6" ) Himei : S€%; Preser108.52kEa
Tony

i Car Moltinsdia: Playsrs

19000.

yo TP Y ERE
vioaka 1Y

i WH30z2
» E-DPSK TX 2402MH:z

23000,

24000, 25000

AnT, cakle Amp Emiszion
freg, Fartor Los= Factor Resding Level limits -M=rgin Remerk
[MB=z} {dBsm) {dE) {dB} {dBuY) (dBuV/mj  (dBuV./m} {dE}
v} $5.97 19.31 38.42 11.3¢8 Fesx
] 45.7C 21.0 34.11 12.02 Fesk

2 22789.0

Emiasinn Tevel= Antanns FRCLOr + T

iimit-are not reporced.
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FCC ID: VIP-VX3022

Leve| (dBuVim)

Date: 2015-02-01

120

110 |

80

FCC PART 15C PEAK

70

FCC PART 15C AV

50

ESL,

WWM’“WMMW
30
10
18000 18000, 20000, 21000, 22000. 23000. 24000, 25000
Frequency (MHz)
33 Deta no. &5
2 Ent. pol. VERTICAL
E 5&%;Presas:101.32kPa
E
X 2
3 SK TX 2441MHz
Arp Emisgion
FacTor Resding I=vel Limizs Margin REmETL
{dB) {dBuV) {dBuV/m) (dBuV/m {dB}
43,28 T4.00 22.72 Feak
13,45 T+.0 27.52 feak
Hemsxia: 1. Emissism Levels nna Facror « Cablie Loss - 2mp Facoor + Besding
2, The smiasion lewel Z20dE below the official
limit are abt TEpo
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FCC ID: VIP-VX3022

Level (dBuVim) Date: 2015-02-01

110

80

FCC PART 15C PEAK
70 f

FCC PART 16C AY
50 1 T F 1 ?WMW
- e ety

10

G18I3[![! 19000 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MH)
¢ 14 986 chamber Dsta no. & &8

(Fi]
oy
of
1]
o
(8]

2 + 3m &I ABVOE 1 1. | BORIZOWIRL

Ina. -
Engineex * Tony
EOT : Car Mulrimedis Flsyer
Eowar : DC 13V
WH i VE3022
Ieat Mode 7 E-IFSH T 2441ME:

Freg. Margin Bemark

¥z )

2. The arission leyals that

limit are mot reported.
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120 Level (dBuV/m) Date: 2015-02-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000 19000. 20000, 21000. 22000. 23000. 24000, 25000
Frequency (MHz)

I# 955 chamber Baza po. 3 67
L . ! ANT LAEVOE 18 Ant. pol. @ BDORTZONTAL
i FCC BART 15C PERK
0V, 3 Temp:23, 6" s Bumi s 56 Preaas 101, 52kPF:
Enginesr ¢ Toay
EUT t Car Moitimsdis Playsr
Eower =DC 12N
M + V3022
Test Mode : BE~-DFSK TX 248(0MEz
AnT. Cakle Xep Emission
Freqg, Factcr Loss Factor Eeading Level Limits Margin Eemary
[MHz) (dB/m) (dE} (dBE) (dBuY) (dBuV/m) (d2uV/m) (d=)
L 46,11 19,29 36,07 13.52 43,5 74,00 Z0.aS Pesk
2 15.63 21.31 33,67 11.75 15.02 Ti.00 2e.58e Eeak

Remarim: 1, Emission Level= Antenns Fector + Cable Loms - Emp Facter + Reading.
Z. The emission levels that are 2048 pelow the 0fficial

Limit are not reported,
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Level (dBUVim)

Date: 2015-02.01

120

110

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

1 ¥ L A P A et N
e e Al

18000

19000, 20000. 21000. 22000, 23000,

24000. 25000

ESL~

Frequency (FMHz)
1. EF t 68
fAnE. L. . § VERTICRL
E&v. Ins, i Temp
Engineer ! Tony
EUT v Car-Multimedid Flayer
Fower - OC 12V
M/ o VK022
Test Mode s BE-DESK IX 2480MEz
AOT. Cakle Amp Emizaics
Freg. Factor Loss Esctor  Reading Level Limits  Msrgin Bemsrk
{MHz) {dB/m) (b2} {dB} {dEBaV) (dBEaY/m) (dBuV/m) {dB)
1 1€ 11
i 46411
2 §5.60
Bemaris: 1. Emissinn levels Antenna Facror + Cable Leoss - Amp Factor + Reading.
2. The emisaion leyels chat sre 2048 below the official
limit are not repprced,
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FCC ID: VIP-VX3022

9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

9.2. Block Diagram of Test setup
Above 1GHz

ANTENNA FT EVATION VARIES FROM 1 TO 4 METERS

3 Meters
| = > |

EUT and
l Support System

L5m{L)*1.0m(W)*1.5m(H)

TURN TABLE
(FIBRE GLASS)

EEEE NN NN ANENENENEENE NN EENEN,
=
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FCC ID: VIP-VX3022

9.3. Test Procedure

EUT was placed on a turn table, which is 1.5 meter high above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. Power on
the EUT and let it working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(a) Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto
(b) AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto .
9.4. Test Result
EUT: Car Multimedia Player
M/N: VX3022
Power: DC 12V
Test date: 2015-02-01 Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode (Hopping On & No Hopping)
Pass

Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency

which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.

EST EST Technology Co., Ltd Report No. ESTE-R1502001 Page 76 of 107
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FCC ID: VIP-VX3022

9.5. Test Data

120 Level (dBuVim) Date: 2015-.02.01

80 i 4

FCC PART 154) PEAK

70

FCC PART 14C AV

50

2300 2310, 2330, 2350, 2370, 2390, 2410
Frequency (MHz)

1 1# 38¢ chambar Data nn, & 39

V3w ANT 1-1%¢ Ant. pol. @ AORIICKTAL
y FOT TART 15C FERK

1 Tempi23.6" ;Bumis5e%:Freaa:101.52kFa

: IC 12V
3022

*

nt. Labls ATE Emisaion
freq. factor Loaz= Faczor Reading lavel Limit= Margino Remark
MEzI {5/ (dB) {dE)} {ABuY) [ABaV/m) {aBuV /=) (4B)
i 2773 8.54 3¢.23 3 iz.20 74.00 33.20 Peak
2 27,84 B.kZ 34.19 3 34.33 T4.00 25.07 Peak
3 27.61 g.82 34.18 4l 40,17 74,06 3383 Fesk
- 2781 e.62 34.1¢ ¥ 27.47 T, 00 -13.47 Feak

+
2t )
i
B
o
L=

Emission Level= Antenna
The emissicn levels that are 20dB below the afficial
limic are not reported.

ke b
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Level (dBuV/m)

Date: 2015-02.01

120

110

20

FCC PART 154)| PEAK

70

FCC PART

g AV

50

30

10

y

L

2300 2310,

2330. 2350.

Frequency (MHz)

2370, 2390.

2410

Site no. : 14 §6¢ champar Tata no. ¢ 40
Bis. F &nt : 3m ANT 1-1EG anz. pol. + VERTIZEL
Limir ¢ TCC EART 15C PFERK
Env. Ing i TempiZ3.6';Hini 563 ;Fre=3:101 .52k
Eng 7 Tonw
EOT : Car Mulvimedia Blayer
Fower s IC 12V
M/H s VE3022
Test Mode K T 24025z (lle Hocpping)
Ant. Cakls A Emission
Freq. Factor Loss Facter Re=zding Level Limits Margin Eemsr]
|MHZ) |dB/m) {dB}) |dB} {dBu¥) [dBuV/m) [dBuV/m) [dB)
1 2 27.73 .54 35.30 35.34 38,86 F=5k
2 2 27,084 6.62 34.11 31.12 39.82 Feak
3 2 £7.61 g.82 33.489 39.74 34.26 Zeak
2 2 2T.81 g.82 90.23 84.28 -16.28 Peak
Remaris: 1. Emission Level= Antenns Factor < Ceble Lgss - Amp Factor + Reading.
2., The emigsisn levelsz that aze Z0dPB below the officisl
limit sre not reported.
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120 Leve| (dBuVim) Date: 2015-02-01
110
1
80
FCC PART 15C PEAK
70
FCC PART 15C AV
50
30 - - 3 -
10
524?5 2478, 2480, 2482 2484, 2486, 2488, 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)
Site ne. ' 1# S&€ chambar Data no. @ 45
Dis, / Rac, Vo3m  ANT I-1EG Bnt, pol. ¢ VERTICRL
Limic » FCC PART 15C PERK
Eav. Ins. v Tempi23.6! ;Hduel 563, Freagrlll . 52kFa
Enginser :
EOT ¢ Car Moltipedis Elayer
Fower e DT 13V
W - WH30z2
Test Mode ; GESK TX Z420MHz (No Hopping)
a0t Cakle amp Emigsion
Freo, Factor leos= Facoor Reading Isvel iimite Margin Remerk
{MEx {dB/m) (dB) {dE) {dBu¥V) (dBuV/x) (dBuY /m) (dB)
«39 Peak
.aa Feak
.39 Feak
Reading,
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120Leuel (dBUV/m) Date: 2015-02-01

110

an

FCC PART 15C PEAK

70

i FCCPART 15C AV

50

30

10

a24]71'3 2478, 2480, 2482. 2484, 2486, 2488, 2490, 2482, 2404, 2406, 2498, 2500
Frequency (MHz)

Site no.

:+ l& 386 chamber Dats no. =@ 46
2is, / Ant, ; Ant, pol, ¢ EORIZOWTAL
Limic .
Efv. Ina. r

» Car Moltimedias Flaysr
: DC 12V

M/H i WK3022

Teat Mz=de v EFSK TY 2480MH:z (N2 Hopping)
"
ARt
freq. Facter Limita Hargin Bemark
(MEz) (4B /1) (dBuV/m) {48)
1 247388 27.58 T4:00 -15.7€& FEak
2 24E3.50 27 .58 74.00 39.84 Pesi
d 2421,%3 21,58 74.00 35,49 Feak
Bemarka: L

. Emissicon layal= Zncenna Factor + Cabie ILoss - Zmp Factor + Raading.
The emission levels that sre 20d8 pelow the gfficis

limit are not reported.

[
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120 Level (dBuv/m) Date: 2015-02-01

110

a0

IS

FCC PART 15{)| PEAK

70

FCC PART JHC AV

50

R SRy SRF WU 511 PPune el DA S SP JE A PP PR FOTI o ST & o gt
30

10

2300 2310. 2330, 2350. 2370. 2340, 2410
Frequency (MHz)

[

(S chambsr Data 0, § 55
i3 Ant, - it Ant. pel. @ HORIZIGRTAL

8 <
vl
=]
m
m
[

! Temp:Z3.6
1 Tony
: Car Multimedia Flayer

.F--!:--':r
4
=
[

o rri P L

owWEY i DC 1V
H + WK3022
edt Mode s B=DESH IX 240225z {llc Hoppiag!)
Ant Cabls AmE iaai
freq., FaCctor Losz Farsor Reading iz Limitcs Marain REERTE
(MHEz) {dB/m] (dB) {dE) {4Bag¥) [BaV/m) {dBuV/m) L8}
1 2344. ¢ 27.70 &.56 34.22 34.79 34.83 74.00 39.17 Feak
i 23580 7,84 B.kZ 34.19 35.85 15.82 T4.00 32,08 Pesk
3 2400 2761 g.62 34.18 37.10 37.15 T4.06 346.85 Fesk
< 240237 2781 g.82 34.18 £5.45 8,50 Td, G0 -11.5C Fask
Remarks: 1. Emlssion Level= Antenna Factor + {able Losa — Anp Factor + Rsading
£: The emiaaicn levels that are 20dB below the afficial

limit are not reported.
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Level (dBuV/im) Date: 2015-02-01

120

110

FCLC PART 151 PEAK

70

FcC nmﬂ c Av

50

2300 2310. 2330. 2350, 2370. 2340. 2410
Frequency (MHz)

3 : 1# 98¢ chamber Daca po:. : 56
o * 3m ENT 1-% 2nt. pol. @ VERTICAL
Li i FCC PRRT 15C
Enginssr + Tony
EDI t Lar Mulvimedis Pisyer
Tawes s 01V
H/H + V3022
leat Mode + £-DFER IR 2402MEz (Ho Bopping)
ATT. Cable el Exmizaion
Freg. Factor LoEs Factor Eeading Level Limits Merain Eemsrk
(MEzZ) (dB/mh (4B} (dB) {dBu¥} (dBuv/m} By m) {48}
1 2387.29 27,73 + 36 iz 35,22 35,29 74,00 38,72 Feak
2 2390.404 27.84 B2 33 36.53 36.60 T4.00 37.40 Feak
3 24900.404 27.81 .82 3z T.22 37.27 74.090 36.73 Feax
- 2401.75 27.61 6.62 3= B7.98 88.03 T4.00 -14.03 Peak
Bamaziks: 1
2. The emi
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Level (dBuVim)

Date: 2015-02-01

120,

110

80

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

G1'475 2478, 2480, 2482. 2484, 2486,

2488,

2400, 2492, 2494, 2496, 2498, 2500

Freguency (MHz)

v 1# S&& chamber

L
b
o
in
& ]
(]

Dis. Ant. s 3m ENT 1=1EG Znm.
Limig i FCC PART 15C FERK

Eav. Inz, i Temp; 23,68 i Huni:5€%; Preaa: 101,525
Engineer ! Tony

EOT ! Car Multimsdia Blayar

Power s DT 12V

M/E + WH30ZZ

Teas Mods :+ 8-DPSK T 24B0MEz (o Bopping)

Bpta ns.

pel.

: 61

¢ VERTICEL

AST Cable XEp Exmisaion
Factor Loss Factor  Resding Level Limits Margin Remsry
{dE /m) {4R) (4B} {dRuV} (dBu¥/m) (dBuV/m) (d48)
27458 6,71 32.03 91.34 91,85 -£7.65 Peak
27433 .71 34,03 37.81 T«87 36,13 Feak
2738 8.73 34.1m3 38.08 33.37 34.83 Feakx

Oss - EZmp

Remarks: 1. Emizsion Level= Antenna Factor + Cable L
2., The smizaion levelaz that a2e 2048 below

iixit a¥e not zepozcad.

+ T4 md
the offieci
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FCC ID: VIP-VX3022

12,,Level (dBuVimj

Date: 2015-02.01

110

ap 1

FCC PART 15C PEAK

70]

FC PART 15C AV

50

30

2478, 24380,

2482,

2484, 2486, 2488, 2490,

Frequency (MHz)

2402, 2494, 2486, 24938, 2500

+ 14 966 chamber Data mo, 82
* 3m RNT 1-18G Anc. pol. CRIZONTRL
: FCC FART 15C FERE
i Tempi23.,6";HBumi 565 Fresa: 101,52k,
+ Tony
: Car Multimedis Player
+ OC I3V
: VR3022
+ £-DPSK TX 2320MEz (No ‘Hopping)
Ant. Cable
freg. factar Lasa Beading Limits Margin Ramzrk
|MA=z) [dB/m) 1dB) (dBuV) (dBuV/m) (dB)
1 2420.00 27.58 6.7L 88.13
2 2483.5¢0 2758 6.71 35.36
3 2429.79 27.58 B 34.34

14wiz ===

1. Emissian Taval= Enrt
2 amission levels that

nna Facror + Cable Loss — Factor 4+ Reading.

are 2048 below the offlcial

e not feporsed.
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12,,Level (dBuVim) Date: 2015.02.01
110
a0
FCC PART 15¢) PE
70

FCC PART JBC AV

B

2300 2310. 2330, 2350. 2370. 2390, 2410

Frequency (MHz)
Lmza no.
AnT. poli.

 Temp:23.@';Humi:58%;Fress:1101.52kF=
+ Tony

Car Miitimedia Player

Cabls e
Izs= Factor Limita Margin Remark
{dB) {dB) {dBaV/m) {dB}
.54 33.31 34.62 Peak
6.62 35.79 38.14 Fesk
8,82 41.80 32.35 Beakx
8.62 33.31 -19,35% Feax
+ Cable + Reading.
dB below
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120 Level (dBuVim) Date: 2015.02-01

110

FCC PART 15¢ PEA

70

FCC PART J5C| AV

/

;2300 2310, 2330. 2350, 2370. 2380, 2410
Frequency (MHz)

: Car Multimedis Player
L O 12y
b VX3022

+ GF3H TX 2402MHz (Hopping On)

Ant, Cable mp Emiagios
Freq. Facter ILoa= Fscior Resding Esmari
{MHEZ) (4B m) [if=1=3] (4B} {dBuV)
1 ] 27.73 £.54% 34.23 Peaz
2 0 27.84 6.82 34.19 Feak
3 L) 27,81 8.82 34.18 Fesk
2 5 Z27.81 6.684 34,18 Eazk

{=z2icn Level= Antenna Fa
The emission levels that a
limit are not reported.

Remarks:

;
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ESL~

12 _Level (dBuV/m) Date: 2015.02.01
110
]
an)| |
FCL PART 15C PEA
70
FCC PART 15C) AV
50 l’
30
10
GEJUU 2310, 2330, 2350, 2370, 2380, 2410
Frequency (MHz)
Sice @mo i§ 9¢€8 chamber Data no 74
Di=. / EAnt. :-3m  BNT 1-185 Ant. pol. @ VERTICAL
Limit : FCC FART 15C FEZRX
Env. J Ins. : Temp:23.6';Bumi:Sé6%;Press:151,.52kFa
Engineer : Tony
EUT : Cer Multimedia Player
Fower t DC 12%
MW
Test Mode : " TX 2402MHz (HFoppaing Cn)
Ant. Cakle 2Amp Emission
Freg. Factor Los= Factor Reading Lavel Iimits Margin EBamark
(MH=z) (d8/m) (4B} (dB) (dBuvV) (d8uV/m) (dBuvV/m) (4B}
12331.90 27.73 6.54 34.23 41.14 41,18 74.00 2.82 Peak
223%0.00 27.64 6.62 34.15% 35.48 35.56 74.00 38.44 Feak
32400.00 27.61 6.62 34.18B 43.0% 43.14 74.00 30.8¢6 Paak
42455.85 27.861 6.64 34.1B 54,22 S4.B5 T4.08 -=20.85 Peak
Bemarks: l. Emission Zevel= Afitenna Tactor + Cablie Loass — Amp Factor + Reading.
2. The emissipn ievels that are Z0dB below the official
Iim:t Are OO0 reported.
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Level

(dBuVIm)

Date: 2015-02-01

120,

110

FCLC PART 15C PEAK

Ta

FCC PART 15C AV

50

30

Site ma.
-

E
Enginssex
EUs
Eower
H/'H

T[eat Mode

2486. 2488, 2490. 2494, 2496,

Frequency (MHZ)

Bata mo. = Tl
pol. ¢ VERTICEL

2478, 2480, 2482, 2484, 2492,

14 988 chamhar
3m  ANT 1-18G ant.
+ PCC TART 15T FERK

+ Tempe2d.6'Bumi:S€%:Preas 1 101.52kPa
Teny

Cayr Mulrimsdis Flayey

o132V

VX30z22

i GFEM TX Z430MEz (Hopping On)

L

e
"

ArD Emizaichn
Ferror Reading i=vel Limits Margin
{dB) {dEuY) [dBuvym)  (gBuVim) (4B}
34.03 34,48 24.72 74.00 —20.72
34.03 34.01 3427 74.00 39.73
34.03 40,16 40.44 T4.00 33.56

2498, 2500

Damartia:

2.

1. Emission Isvel= An Factor + Cable Loss - Jmp Factor + Beading,
The smisaien levels that are 2048 below the official
livit are not repor
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Level (dBuV/im) Date: 2015-02-01

120

110

20

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

t;24'.'5 2479, 2480, 2482, 2484, 2486, 2480, 2400, 2402, 2494, 2496, 2498, 2500
Frequency (MHz)

14 %4 chamber Baca no. P
+ 3m ENT 1-1%2G Ant, pel, @ HORTZONTRL
: FCT ERRT 13C PERKE
Temp:23.6" ;ium i J6§; Frega:101.52kFa
: Tomy
+ CEr Muitimedis Piayes
+ DC 137
: VEID2Z

: BESK TX 2450HEz (Hopping Cn)

AT Cable g
Freg. Facteor Los= Fatuor Essding Eem=<k
(MHZ) (AR /m) {48} (48} (dBuY)
] 2479.3% 27,58 &,71 34,03 83.32
2 2483.50 27.58 6.71 J4.03 3306
3 2432.89 27.58 8.73 34.03 37.84

Remarks: 1. Emission Isval= Lntenna Fector < Cebla Loaa = Zmp Factor +
2. The smisaien lsvsla that sre 20dB belo he effieial

epozted,
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Level (dBuVim) Date: 2015-02.01

120

110

g0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10|

2475 2478, 2480. 2482, 2484, 2486, 2488, 2490, 2492, 2404, 2496, 2493, 2500
Frequency (MHz)

= :r 73
n : BORIZICNTAL
Engz
EUT 1 & Flayer
Fower 5
A II .
Teas Mods MHz (Hopping On)
ans, Cable Amp Emission
Freg Faccear loEs Facror Reading level Limizae Margin Remary
(MEz§ (dB/m) (dB} {dB} {dBuv) {dBuV/m) (dBuv/m}  {dB)
1 24e0.20 27.58 6.7 34.02 Feak
2 24E3.50 27,58 E.71 34.03 Peak
3 24%5.25 27.57 6.73 34.00 Fezk

Ramaria: 1.

uove)

d that are 2048 kelow the oiflcias
1imit are net reported.
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120 Level (dBuVim) Date: 2015.02-01
110
1
FCC PART 15C PEAK
T
70
FCC PART 15C AV
50
30
10
Y2475 2478, 2480, 2482, 2484, 2486, 2483, 2400, 2492, 2494, 2496, 24088. 2500
Frequency (MHz)
AnT., Cakble RIE Emizzica
Fres, Eactor Loss Faceer Beading Level Limics Margin E=msrk
{(¥Hzx) {d8./m) (dE) {dE]} (dBuV) |dBuV,/m) (GBuV /@) 4B}
1 247%.05 27.5 §.71 34.03 51.2% §1.55 T4.00
2 2483.50 27,58 671 3¢.03 35.65 35.91 T4.00
3 24%2.13 <7.58 .73 34.03 37.54 37.82 74,00
Femaris: 1. Emission Level= Ancenna Facoor + Cable Loss - Amp Factor + Reading
2+ The emission levels that sre 204B below the officieal

limit are not reported.
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Level {dBuVim) Date: 2015-02-01

120

110

80

FCL PART 15[

70

FCC PART §5¢ AY

2300 2310, 2330, 2350, 2370, 2390, 2410
Frequency (MHz)

Site no. + 14 966 chamber Data no. & 75
T ol, ¢ SERIICAL
EGI : Car ¥Mulrvimedis Flayer
Fowar r DE 13V
MR i VK3022
Test Mode ; E-IFSK TH 2402ME:z (Bepping On)
int. Cahile Arp Emisgion
Freg. Factor Lesz Faczor Reading Lavel iimigs Margin B=mark
(¥Hz) {dB/m) (dB) {dB) {dBu¥v}) {dBuYV/m) {(H4Buv/m) (48}
1 2323.10 27743 8.54 34.2% 31.34 Peak
2 2390.00 27.84 6.62 34.19 358.06 Feak
3 2400,4049 27,81 8.8 34.1¢% 35.30 Ferk
d 2404 23 27.81 £ &4 34.1%8 -17.17 Peak
Bemarks: 1. Emission Tevel= Antenna Facro Cable Lo=zs — Amp Factor 4 Reading,
2. The emission levels that are 204D below the official

1imiT &re NOT IEpaITed.
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Level (dBuV/m)

Date: 2015-02-01

120

110

a0

70

50

30

10

FCC PART 15€

S

04

FCC PART

5T AV

“2300 2310. 2330. 2350. 2370. 2390.

ANT. Cable Ao an
Freq. Factor Loas Facuor  Resding Lavel Limite Margin

Frequency (MHz)

: 1% 286 chamber Dacs ng. @ 76
: 3m ENT 1-12G Anc, pol, @ HORTZIONTRL

: FCT BARRT 13C PERH
: Temp:23,6';Humd ;564 ; Prega:101.52kFa

t Tomy
i O Multimadis Player
: DC 12V

+ WRID2Z
+ B-DFSH TX 2402MEz2 (Hopping On)

=

(MHzZ) {48/m) (a8) (48} (dBuY) (dBu¥/m) (dBu¥/m) {dB)

2410

Remstk

1 2324.29 27,73 .54 31.2 40,82 40,88 74,00 33.34 Peak

2 2350.00 27,24 .62 34.13 33.73 35.20 T4, 00 at, 20 Pegk

3 2400.00 27.81 g§.62 34.13 36:5 36.81 T4.90 37.38 Tesk

4 405,05 Z7.81 6.64 34.18 1] 28.71 74.00 =id.71 Feak
Remsr¥s: 1. Emission Isvel= Anterma T = Lozs - Zmp Faotor + Re=ding,

-
-

ESL~
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FCC ID: VIP-VX3022

10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are Integrated PCB antenna and that no antenna other
than that furnished by the responsible party shall be used with the device, the maximum
peak gain of the transmit antenna is only 0 dBi.
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FCC ID: VIP-VX3022

11. TEST SETUP PHOTO
Radiated Test (30-1000 MHz)

Radiated Test (1000- 25000 MHZz)
s

“Wll 11
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12.PHOTOSOF EUT

External Photos
M/N: VX3022

S T

REmow thasa 2 sorews balern insalation
Diharwee the e parer sl not work procesty.

J

T
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External Photos
M/N: V>$3022

/i

“"
o

. F T d.i.*“'
T
i
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FCC ID: VIP-VX3022

External Photos
M/N: VX3022
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FCC ID: VIP-VX3022

External Photos
M/N: VX3022
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Internal Photos
M/N: VX3022
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Internal Photos
M/N: VX3022
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Internal Photos
M/N: VX3022

[}
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Internal Photos
M/N: VX3022
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FCC ID: VIP-VX3022

Internal Photos
M/N: VX3022
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FCC ID: VIP-VX3022

Internal Photos
M/N: VX3022
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FCC ID: VIP-VX3022

Internal Photos
M/N: VX3022
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Internal Photos
M/N: VX3022

EST Technology Co., Ltd Report No. ESTE-R1502001 Page 107 of 107

ESL,



